

Certificate of low flamability

This test report does not replace a general building inspection test certificate

Reference: VII.22/26 543-1

Issue: Original

Client: LG Chem Europe Sarl
12 avenue des Moringes
CH 1213, Petit – Lancy Geneve

Date of order: 2002-09-11

Test material: "HI MACS" Plastic sheets
Product groups: Solids, Sands, Granite, Quartz

Date of receipt: 2002-09-20

Test ordered: Test regarding low flammability (building material class B1) in accordance with DIN 4102-1

Valid until: 2005-01-31

Note: If the above specified material is not used as a building product in accordance with MBO § 2, para 9, clause 1, a general building inspection test certificate is not required.

This test report does not apply if the tested material is used as a building product in the sense of the state building regulation (MBO § 20, para 3).

This test report does not replace any building law/building inspection certificate that may be required in accordance with the state building regulations.

In the building inspection procedure this test report can serve as the basis for

- the prescribed consistency checks for regulated building products.
- The required proof of suitability for non-regulated building products.

Special attention must be paid to the explanatory notes in DIN 4102-1, appendix D

Sampling : The test material was not taken officially

The test material is used up

This test report consists of page 1 to 10

Test certificate may only be published in the full wording and without additions. The revocable written consent of BAM must be obtained beforehand for modified reproduction and excerpts. The test results refer exclusively to the test materials examined.